ASSEMBLY INSTRUCTIONS
(Sizes 5/0, 6/0, 6/6)Mansion Bed

TOOLS REQUIRED:
Wrench (E), included
BEFORE YOU START:

1. Check the parts against the list to
make sure all items are present.

2. Assemble your furniture on a soft, flat
surface to avoid scratching the finish.

3. CAUTION: Do not over tighten the
bolts during the assembly.

4. Your furniture may require occasional
tightening.

INSTRUCTIONS:

1. Screw two Threaded Bolts (A) into
the threaded holes in each post of the
Headboard and the Footboard.

2. Slide a bed rail onto the Threaded
Bolts (A) until the bolts are visible in
the hole on the inside of the rail .

3. Loosely attach the rail by first sliding
on a Curved Washer (B), a Lock
Washer (C) and then screwing a Nut
(D) on the threaded bolt visible in the
hole on the inside of the rail.

4. Tighten the Nuts (D) using the
Wrench (E) until the rail is tight
against the post.

5. Repeat steps 2 to 4 for the other three
posts.

Thank you for purchasing furniture!

A

O B

L/ C
S~

vy e E

1
T

PARTS LIST
No. PART DESCRIPTION Qty
A |@mwrmmm | Bolt 5/16” x 4-%2" 8
B | <&\ | Curved Washer 5/16 8
C | €& | Lock Washer 5/16™ 8
D| & | Nuts1e 8
E | 2= | Wrench 5/16" 1




INSTRUCTIONS DE MONTAGE

(Tailles 5/0, 6/0, 6/6)Lit Manoir

OUTILLAGE NECESSAIRE: - A
. . e Kﬂ%
Clé (E), inclue .
~
AVANT DE COMMENCER: e ) ®1 /—B C
0\@ S D

1. Vérifier que les pieces correspondent a la | /\@@// E

liste, et qu’aucune ne manque. Ny @ @/
2. Assembler votre meuble sur une surface ﬁ

lisse afin d’éviter toute égratignure du vernis. L L

3. ATTENTION: Ne pas serrer les vis trop fort
lors de I'assemblage.

4. Les vis, boulons et écrous de votre meuble r = /'
peuvent avoir besoin d’étre resserrés de ’
temps a autres.

INSTRUCTIONS:

e ”’r
1. Visser les Vis (A) dans les deux trous situés / ]
dans les pieds de la Téte de Lit et du Pied s T

de Lit. €«

// “
Montants

_/

2. Enfiler les Cotés sur les Vis (A) jusqu'a ce
gu'elles soient visibles par les trous situés . S
dans le Coté. h\

3. Par les trous dans le C6té mettre sur
chaqgue Vis (A), une Rondelle Courbe (B),
une Rondelle d’Arrét (C) puis un Ecrou

(D).

4. Serrer avec la Clé (E) jusqu’a ce que les
Cotés soient bien appuyés contre les
montants de la téte de lit et du pied de lit..

QUINCAILLERIE
5. Répeter les étapes 2, 3 et 4 pour les trois No.| PIECE| DESCRIPTION Qté
autres montants. - | Vis 5/16" X 4-Y4"
<&\ | Rondelle Courbe 5/16”
€= | Rondelle d'Arrét 5/16™
Ecrou 5/16”
=

Clé 5/16”

Merci pour avoir acheté meuble!

m oo|w >
| ||| oo




HOJA DE INSTRUCCIONES
(5/0, 6/0, 6/6) Cama Solariega

A
7 D\Q%(
N
~
HERRAMIENTA NECESARIA: o 9 @j B
o> C
Jalén (E) (incluido) AN L/ \@// D
y Vegtn E
ANTES DE EMPEZAR: e
1. Comparar las partes en contra de la lista de ﬁ
piezas para asegurarse que todos los L L

elementos estéan en el carton.

2. Montar los muebles sobre una superficie limpia
y plana para evitar dafios.

3. CAUTELA: no apriye demasiado los tornillos,
tuercas y pernos, durante el montaje.

4. Sus muebles pueden requerir apretar de vez
en cuando.

INSTRUCCIONES:

1. Atornille dos Tornillos Roscados (A) en los T
agujeros situados en cada poste del cabecero

y del pie de cama.

2. Deslice un lado en los Tornillos Roscados (A)
hasta que estan visibles en el agujero en el
interior del lado.

3. Fijar el lado, deslizando primero una Arandela
Curvada (B), una Arandela de Parada (C) y
una Tuerca (D) en el tornillo roscado visible en
el interior del lado.

4. Apriete las Tuercas (D) con el Jalén (E) hasta
gue el lado esté apretado contra el montante.

5. Repita los pasos 2 a 4 para los tres otros FERRETERIA
montantes. No.| PARTE DESCRIPCION ctd
A |@mrmm | Tornillo 5/16” x 4-%2" 8
B | <&\ | Arandela Curvada 5/16 8
C | €& | Arandela de Parada 5/16” 8
D Tuerca 5/16” 8
iGracias por comprar muebles! E | ©=—— | Jal6n 5/16" 1




	791 - 313,314,316,317 E
	791 - 313,314,316,317 F
	791 - 313,314,316,317 S

